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GANG SONG ELECTRONICS CO., LTD.
SPECIFICATION FOR APPROVAL

CUST. NAME NO0558 DATE JAN 20,09’
DESCRIPTION SMT Shielded Power Inductors |[TYPE
GS PART NO. GSRH129-151M02 DWG. NO. 040470
CUST. PART NO. 70G1152-1050 GS SAMPLE NO.
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GANG SONG
SPECIFICATION FOR NAPPROVAL

www.gangsong.com

1.0 1/2
CUST. NAME N0558 DATE JAN 20,09’
DESCRIPTION SMT Shielded Power Inductors TYPE
GS PART NO. GSRH129-151M02 DWG. NO. 040470
CUST. PART NO. 70G1152-1050 GS SAMPLE NO.
DIM Unit in mm MECHANICAL MEASUREMENTS
A 12.2+0.3 I I |
=S5MT
B 12.2+0.3
C 10.0 (max) c
D 5.0+0.2 i !
E 7.6+0.2
F
G Land Pattern
H D 5.4
~— n«—// | s
' (6 = B A1
: —nl
E ~
K =) Y o
L
ELECTRICAL MEASUREMENTS & TEST EQUIPMENT
TEST ITEM L+/-% Q(min) SRF(Typ.) | DCR(max) Isat(max) Irms(max)
R/ uH MHz (Q) (A) (A)
T ks | IKHZI02SV 1KHZ/0.25V | 1KHZ/0.25V
TEST EQUIP. WK3260B WK3260B
WOt | WK3200B HP34401A | 32658 | WK3265B
SPECIFICATION. | 130+20%
W 2 e 79, 0.140 2.0 3.0
1 134.6 0.101 OK OK
2 126.3 0.101 OK OK
3 140.8 0.101 OK OK
4 129.4 0.103 OK OK
5 130.0 0.104 OK OK
6
7
8
9
10

DRAWN BY: Fion

CHECKED BY: Ching Chung

APPROVED BY: William




GANG SONG

SPECIFICATION FOR NAPPROVAL

www.gangsong.com

1.0 2/2
CUST. NAME NO0558 DATE JAN 20,09’
DESCRIPTION SMT Shielded Power Inductors [TYPE
GS PART NO. GSRH129-151M02 DWG. NO. 040470
CUST. PART NO. 70G1152-1050 GS SAMPLE NO.

Material List
No. ltem Supplier Material
DL5 DR 10x9 B=6 F=6.5
K008 DLS5 SRI 12x10.65x8.6
1 CORE
2 WIRE FO013,F019,F060,CF010,CF011 0.5 ¢ 2UEW x 40%Ts(Ref.)
B006 A1201(H)-1/A1201(H)
3 TERMINAL CB004 DR125-127
B021 GS-077-1
4 COVER
MO0O15-3 GSRH129
CARRIER CMO003 GSRH-129
5 TAPE
M020-1 GSRH129
CMO035 GSRH129
6 QUANTITY 300PCS / 137Reel
IR-it jit % & 3 (IR-Reflow) &% & (Speed)70 cm/min |Remark : Weight: 5.71g
| it 3% MARK: GS
£ | e 151
% R P EE ﬁ:E\jJE L f@ﬁﬁlﬁj”fi 130uH+20%
! 7%

50

Mp—————————

0 30

100
Time (Sec.)

300

% Inductance drop=20% typ. at Isat.
% AT=40°C rise at Irms.
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GANG SONG ELECTRONICS CO., LTD.
SPECIFICATION FOR APPROVAL

CUST. NAME N0558 DATE JAN 20,09’
DESCRIPTION SMT Shielded Power Inductors TYPE
GS PART NO. GSRH129-151M02 DWG. NO. 040470
CUST. PART NO. 70G1152-1050 GS SAMPLE NO.
1R % (Material List)
B O 1 l A SGS #7,
No Item Material Supplier UL No. SGS NO.
) Shinn Der
1 Core Ferrite Core (i ’JT%F:?J Japan Metals) CANEC0802809702
2 Wire THS4-U130(130°C) |[TaYa E197768|GZ0810146509/CHEM
- C1100R-H(Copper  |Bobbin Master
3 Teriminal Strip(Hard) (i %\F:ﬂ: & EE ) CE/2008/52638
4 Tinned |QD-308 Thousand Island CANEC0801624502
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GANG SONG ELECTRONICS CO., LTD.
GENERAL CHARACTERISTICS

( GSRH73 / GSRH74 / GSRH124 | GSRH125 / GSRH127 / GSRH129 Series )

NO ITEM SPECIFICATION TEST METHOD&CONDITON
Operating Temperature . .
1 - -40°C ~ +85°C
On visual inspection, the coil has
> External Appearance no external defects.
It g[h‘@ﬁﬁ%ﬁﬁﬁ e T
F i B
I After soldering, between copper plate
and terminal of coil ,push in two
directions of X,Y withstanding. terminal
should not peel off. (refer to figure at
bottom).
i L B E T ES
3 'V;ir:;m; S%Iength 0.5Kg 10 *2 seconds I’il E‘Fl Ez v ijl’ {lj N ?Eifj WE{
T BET SR T
X
/
Y
4 geis ?gegftg‘;gore 5.00Kg 10 +2 seconds.
Inductors shall be subjected to +85+2°C
for 96 hours. Inductors are to be tested
5 Heat Endurance Test Inductance deviation within +5 % after 1 hour at room temperature.
REES BeoERE OB A% P | TR ROM T AT B % +85:2°C
f Bl B 96 T B, T
D LA D S L M P S - il
Over 100MQ at 100V D.C. between ) J
Insulating Res| coil and core.
6 123“;}29 ﬁfs'Sta”"e 7 100V D.C R AL g 2 T
U IO S ?ﬁ it
100M Q)
After 96 Hours in 90 ~ 95% relative
humidity at 40 +2°C and 1 hour drying
7 Humidity Test Inductance deviation within £5 % gnde: Trmal c{ondition. . N
[ R F?q: T %J ZOff F R 5% VP gf ﬂ iﬂ * 30~95Ef) \ &L @ 4’0
BB R 96 ) B
R s
J IR
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GANG SONG ELECTRONICS CO., LTD.
GENERAL CHARACTERISTICS

( GSRH73 / GSRH74 / GSRH124 /| GSRH125 / GSRH127 / GSRH129 Series )

NO ITEM SPECIFICATION TEST METHOD&CONDITON

After vibra-tion for 1 hours. In each of
three orientations at sweep vibration
(10~55~10Hz) with 1.5mm P-P amplitude.

Vibration Test Inductance deviation within +5 %
8 &?;imﬁ1.5mm‘ﬂf§§<10~55~
i B = ol G T 1 5%
R R i & A by Tl 10HzI‘f|’ﬂf"ﬁ§bXYzzfﬁ
ﬂJ]'Hl?g' ﬁI&,F[/\ﬁ\(E

o IﬁJEﬁm% | R

Condition for 1 cycle w
tep 1 : -40£2° i
Thermal Shock - . Step 0£2°C 30m|I1
Inductance deviation within £5 % Step 2: : 2522°C 15 min.
9 | (Temperature Cycle) e e e s e e e imor 1 . _
W B SR & I |ﬂ Z Ol F h £5% '] | Step 3 : +8522°C 30 min
A i Step 4 : Room temperature 15 min
Number of cycles:10

Inductors shall be subjected to -40+2°C
for 96 hours. Inductors are to be tested
Inductance deviation within £5 % after 1 hour at room temperature.

R E PR 5% VPR R B D AT R R -40£2°C i

Low Temperature
10 | Resistance

i % :
i 2 - B H B 96 AN B, T A
W g LT P 5O R
Preheat 125+25°C , 60sec
The metalized area must Solder - QD-107
11 Solderability Have 90% min solder cove-range. Solder Iemperature'260+5°C
O I = 1o 90% Y HE FE Ay e W T
g 1% R e EF: % lﬁ M By Flux: : rosin
il Dip time : 5+1 sec
TEMPERATURE (°C)
—_ inf _________________________ 5~10sec
557 180 | 20~50sec
2 |
e e I
The condition of reflow N | I
12 V=== I I
[HI o AR R j 00-80sec __, _ 60-80sec  __)

Time (Sec.)
A test is made under the conditions mentioned above, and it is left for 2 hours in
the normal temperature and humidity. After that, no mechanical and electrical
defect should be found out.
AP ) B R R Y B R R ﬁ IFI'J B
S D WM E s TR ER VS I%‘« 59 °




GANG SONG

Tape and Reel Specifications

For Surface Mount

1. Reel Dimensions

2. Tape Dimensions

OODOI®OO OO ®O6
5 W
£ ) [} 1 [BEGILICC
0 ! i A0 5 Feed direction
- T
Unit in mm
GS Part No. Piece / Reel Reel Dimensions Tape Dimensions
178 | 330 A |l B Jc]w]aAa [B |k [P|[Po[P2]wW]t
Shielded Power Inductors
GSR63B — 2,000 | 330 | 100 [ 13| 125|570 | 630 (360 | 8| 4 | 2 |12]0.3
GSR74B — 1,000 | 330 | 100 [ 13 | 16.5| 7.20 | 8.00 | 5.60 [12| 4 | 2 | 16 |0.35
GSR105B — 500 330 | 100 | 13 | 24.5 | 9.20 [10.20| 590 |12 | 4 2 124104
GSRH62B — 1,500 | 330 | 100 [ 13 | 16.5| 6.55 | 700 | 3.20 (12| 4 | 2 |16 |04
GSRH64B — 1,000 | 330 | 100 | 13 | 16.5 | 655 | 7.00 | 5.20 | 12| 4 2 116|104
GSRH73 — 1,000 | 330 | 100 [ 13 | 16.5| 7.60 | 760 | 4.00 (12| 4 | 2 | 16 | 0.3
GSRH74 — 1,000 | 330 | 100 [ 13 | 16.5| 7.60 | 760 | 540 (12| 4 | 2 |16 |04
GSRH124 — 500 330 | 100 | 13 | 245 [12.55]|12.55| 5.05 [16| 4 | 2 | 24 |0.35
GSRH125 — 500 330 | 100 | 13 | 245 [1255]|12.55| 6.40 [16| 4 | 2 | 24 |0.35
GSRH127 — 500 330 | 100 | 13 | 24.5 |12.55(1255| 810 |16 | 4 2 | 24 10.35
GSRH129 — 300 330 | 100 | 13 | 24.5 | 12.60(12.60[10.00]| 20| 4 2 124105
GSRH124B — 500 330 | 100 | 13 | 24.5 |12.55(1255| 5.05 |16 | 4 2 | 24 10.35
GSRH125B — 500 330 | 100 | 13 | 245 |12.55(1255| 6.40 |16 | 4 2 | 24 10.35
GSRH127B — 500 330 | 100 | 13 | 245 |12.55(12.55| 8.10 |16 | 4 2 | 24 10.35
GSRH129B — 300 330 | 100 | 13 | 24.5 | 12.60(12.6010.00| 20 | 4 2 124105
GSRH103R — 1,000 | 330 | 100 | 13 | 24.5 [10.30|10.50| 3.10 [16| 4 | 2 | 24 |0.35
GSRH104R — 1,000 | 330 | 100 | 13 | 24.5 [10.30|10.50| 4.10 (16| 4 | 2 | 24 |0.35
GSRH105R — 500 330 | 100 | 13 | 24.5 | 10.30(10.50| 510 |16 | 4 2 | 24 10.35




Test Report No. CANECDS802509702 Date: 07 Jun 2008  Page 1of4

TAK TECHNOLOGY CO.LTD
MC. 2RO INDUSTRIAL AREA JUZHOU SHIJIE TOWN DONGSUAN CITY GUANGDONG PROVINCE

CHINA

The following sample(s) wasfwere submitted and identified on behalf of tha clients as |
OLS MATERIAL FERRITE CORE

SGEE Job Mo, : 11084108 - 32

5G3 Internal Reference No, 8.2

Date of Sample Received : 02 Jun 2008

Testing Pericd ! 02 Jun 2008 - 06 Jun 2008

Test Raquested ; Selectad tests) as requestad by clignt.
Test Method . Please refar to next pagea(s),

Test Results y Please refer to next page(s).

Signed for and on hehall of
SEE-CSTC Lid.

Huang Fang, Sunny
ar. Engineer

cofSlons
npd heErpon
1 and ik

This deumast | Beued by 1he Company undor its General Gondiions of Service prinled overieaf or availacée ot requa st and accaisibile nl kits Ywaw dge somilanma

mm .l||lqr|I|u|| a drawm Ity (emiiatinn o Gabity, indenndcaies and jurisdiction |ssues dalined Bdrein. Ay hobser of Ihis docament i odvised tat informalion
3 lhg pi's Tindings 21 the Gma nierention anly.and within tha lmite of Sllent's wstrections, (Fany. The Company's soie respenseilitg & o

o rnlu Farlieg 1o n b linn fom axeicaing all Beir rights and obligations undar Ir'n Iransaclion documents. Any unauihonized alterason, forgery or

(pr appacance af this dogumant ks uniawful and oftpndars may be proseculed in fhe fubsat axtnt of the e

maylts shomn in this et pepert ralar anby $o o sample)s) lasied and soch samphe{s} s colained for 30 daye only. Thia socumont cannot be reproguced

pto civad of e Company.

WG GO

0 1ty s SLETE0H Pt oo v e Emviprart v e s 5 10663 EEG-20 82955555 T iEEA

Mamber of the SG5 Group (SG5 5A)

i'-T-‘E IR FERT R A R 05E M S o (R NESE RGN BAOTIIES B o3gs .'I-| I,I:-:;_:f::m:!_



Test Report No. CANECO802809702 Date: 07 Jun 2008  Page 2 of 4

Test Resulis:
ID for spacimean 1 : CANOB-028097.002
Descnption for specimen 1 : Dk-gray core

Heavy metal(s)

Test ltemis) it Test Method (Reference) Resull  MOL
Cadmiumn {Cd) mgkg  |EC B2321/2nd CDV (111/95/COV), ICP-OES  N.D. 2
Lead (Pb) mgka  IEC 82321/2nd COV {111/88/C0V), ICP-OES a4 2
Mereury (Hg) mgkg |EC 62321/2nd COV (111/95/COV), ICP-OES  M.D. 2
Hexavalent Chromium (Crvl) by mghka  1BC §2321/2nd COV (11195/CDY), UV-Vis M.D. 2

alkaline exiraction

Mote:

1. mgikg = ppm

2. N.D. = Not Detected (= MDL)
3. MDL = Method Detection Lirmit

Thil S i) 1§ B suid by the Company undor is General Conditions of Sarvioe prinied ovsrieal or avsdabie nn regess | and scosspbia al il p s, sge, Gooilarms_and_eondilens
i Mlunllun n umwr! o thae enitalion of Bebiity, mdemedficalios and jutiidiction isauek defined thimin. &ny halder of his docoment is advaod that mhoemacon pontmned herean
sl ey | G _ findings &% tha Bme of &5 inleresniicn anly and within the lmile of Clents instructions, @ any. The Company's sake meapasaibiily s W ik CHenl @nd he
4& E simarnle pacling o 8 Banesciion Fom axeicEing all Seair ights and obligations wndar B INafan0sin doIUMBNs Aoy ungethorizod mheration, forgeny of
6% of the oo

' "ulhurrfl:u slabed i

ruppe.; ania ol this documsni s unlmshul snd cfandars may be prosscytes 16 The Tullaed sxlend of e lbe
A peuits shomn in tha el eger] ralar onky o the aamplels ) leabid and Gucs semplalE) o miained o7 20 days ooy This docemant cannob o reproduces

g ovial of e Compasy.

| VIR ooty Fesst S0 THCH Posk Mo Exomomes | Mt Evepnont Dt o Ui 510663 | BE-ADEMIEEERE (B EXTRIIS WWWLCIN & Com
| FE - I - EEEATRE SR I06R MM 510663 1 IE-XN0ENG5 ¢ MRNEXTEZE e msdhnafuecom

Membar of the 5G5 Group (SGS 5A)



Test Report Mo. CANECOR02809702 Date: 07 Jun 2008  Page 2of4

ATTACHMENTS
Testing Flow Chart

1] Hame ofihe person wha made measwement Bowen Chen
ZAName of the perzon in chanye of measuren ent. Adams Yu
) Thess samples were digsobeed totally by pre-conditioning m ethod according to belowe flowchart.

(Cr* test method excluded)

I Sampe Preparation |

}

I Sample Mesarement I

PhiCd Ha cr*
w
Acid digestion with Acidl cgestion with | |
G wenes-Fiotglete il e Norm etalic Wit alic
material miaterial

Fibrion ¥

Positive
£l dineg dige gian
reagent
| Solution | [ Regdus ] Solution v R oty

Hesting bo 90~S5'C Boding waler
o for extraction extraction
1] 2k el Fuzion ICPOES i
Iy Bshing i‘
2 b to Fitration and pH Adding 1,5-
dissolve DATA adjustin ent diphenylcarbazide for
l color deyvelcpmeant
Adding 1,5- *‘

?';? Ima n'!'rlmrhﬂdﬂ & ved color indicstes
the presence of Cr%,

ICP-OES/AAS

develonm ent If ne omzmary, confinm
l with Uiz,
| Ui | + l
l I DATA, ]
| DATA |
THER Seduivies! 1§ Haud by the Company undar is Gonsrl Gond itoes of Sarvioe prinied awesienl or avedabie nn remesnl and sciesbie ol i e sge, cemilarms_and e

i .l\.llunllur. n umwr! o Ihu I—||I3I|r|r. o Anbifty, mdameficalion and julsdiction [sauas defimed 1hemin. &ny holder of |II|!. docomunt i advaod that
mrapniion anly and witken the lmile of Cianbs insfruchons, o any The l."'rln||nr|r & Rike imxpat
waclinn fFom e Al waair reghts and obligations wndar B irafbnos OOCUMETE Aoy U
this documant & unis nd citandars may ba prosacyted 16 The lullakd ax 1 af Ihe e

pruits shomn in tha teil eger] ralar only o the aampels ) leabid and Guch semplals) o miained o7 20 days oy This docemant cannob o reproduced

vl of B Company.

i nlhur.\'-u slabed i

I-,,“. s ﬁgﬂp

1 |BE-40 B2 155555 1 [0 200 0TS WWW.CNLEGE . Com
| B0 BG5S ¢ (BE-ROpEROTEIRE L i com

Pk st oorommes L ok Dot i Camchou [ B

I - BER xrmm:ﬁ.mmmsr CIE B

Mgmibar of the 565 Group (G5 54)



Test Report No. CANECO802809702 Date: 07 Jun 2008  Page 4 of 4

Sample photo:

CANEC0802809702

|IIH,:IHI'|rh, Wi I n] |||]1|H T |u,|-.~-.|. illa.mwuuwh H‘n\l

9 11 1.? 13 14 15 16 17 18

CANDB-028087.002

SG5 authenticate the photo on original report only
** End of Report =

Thii Secuiisd 1§ it by the Company undar is Gensral Conditions of Sarvioe prinied averionl or avsdabie nn remess| and scoessbie al bpoieww sgy, cemilares_and_eondiliens
®im. Atenlion i drawn bothe imitalion of Aebifty, mdemndicelios and jussdicton (saues defined 1hemin. &ny holder of ||I|! docomunt i advaod that mioematon oonaanad herean
5 frdings &% tha Bmo of &5 inleraention anly and witten the lmile of Cents ingfructions, #any. The Company's soke mxpasaibi

LarEln urlllu o8 "lmlurlun I'r||n'| nxmicEing all "'illl rRghtE il"l." '::bllﬂiln\.'l"i wdar P fradn o -cn dotumens Aoy ungasihorizod serniion, forgory of

i 1y il CHunl @nd e

Talsipd
Ll 'I. praits ::I|m||| n 1h i feil raper] rnlnr nnly jolthe lm|||||||I & badbid and wuce Etllnlili_l o natainad ".'ll I days ool This docsmant cannol o repoduced
- o nivial of B G0 M@y

VIR ooty Fesst S0 THCH Posk Mo Exomomes | Mt Evepnont Dt o Ui 510663 | (BE-ANE216585 1 (HE-20020TRITS WWWACN.EQH. GO
I"FE.- W - BEFERATFEEEREHEER 06T A 510663 | BN ENGESEE.  f BEA0)EROTSIZE & wgschinailugecom

Membar of the 5G5 Group (SGS 5A)
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Test Report No.: GZ0810146508/CHEM Date: OCT 17.2008  Pageiof 6

HENG YA ELECTRIC LIMITED TAYA ELECTRIC WIHE FACTORY
SOUTH INDUCTRIAL PARK, X1A GANG VILLAGE, CHAMNG AN TOWN, DONG GUAN CITY

Tha following samplais) wasfware submitted and idantfied on bahalf of the applicant as MAGNET WIRE

S53G5 Job No. 152113475881

SGE Imemal Asfarence No. 1202

Cliant Befaranca Information D am NoUEW B class , LOT NO: t2010800231-2a
Date of Sample Recsivad COCT 13, 2008

Tasting Pariod COCT 13, 2008 TO OCT 17, 2008

Test Requested : Sglected test {s) as requested by client.

Test Method . Please rafer to next page(s).

Test Result{s) : Please referto nest page(s).

Signed for and on bahalf of

SES-CSTC Lid.

Huang Fang, Sunny
Sr. Enginesr

mpwmlhlm By tha Gampany oeder ils Cenaral -:.‘.;nilmnql B priviod svori ot oraalaile on requact and spaoccites al rﬁmam ndilisr
Mlsa ki v imBz Ean of Ban|lky, mrwn dylined Thirsin. Asy heidur of Bvik Somumant it seneRd INBL INSomal o8 Conlarad neman

Bw'n Andiegs ol |ho time ol it mmmmmm{mnn G [Es ol Clleal’s insiraclions, [amy. Tho Cempany's teie responss@lity |8 e s et and i

d snmta paries 3 tanseeban fom ennnclsng o S iphis and chiigatns uider (he Menssntnn docunaals, Any unaunonzad allemicn, fogery or

i o appnarancs of this cocument ks unlave’ul and olfard s may te pressculed o dho fulles] axlant «f e Bw,

psesis shewn b s st repert redes gndy 1o the semgln]s )l Melad . This Socunenl sannnt ba mpeadeces exeey infull, wilkewt prior appeoval af (e Compney.

Ny B L L | et o oo oy Pk P et S10863 | (E-BERISSES | PEMENIEIS  wamsnsgncam
Lo TRENE MRS e | E R R EERTR ERS R TR 00T IS £108ED | (90-00 BSIEISE § OO BINEAN, @ su ehirags.con
I

Memoerolihe 3G Group (SG5 3A]
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Test Report No.: GZ0810146508/CHEM Date: OCT 17,2008  Page2of 6
Test Results:
Description for speciman 1 : Copper-colored metal wire wi transparent surface
Heavy Matalis
Test em(s) Unit Tast Mathod {Rafarance) Rasult MOL
Cadmium (Cd) mghkg IEC 62321/72nd COV (11 1/85/CDV), ICP-CES M.D. 2
Lead (Pb) mgkg EC 62321/2nd COV (11188CDV), ICP-OES M.D. 2
Mercury (Hg) mgkg  EC 62321/2nd COV (11 1/45/50V), ICP-CES N.D. 2
Hexavalent Chromium (Crvl) by magkyg EC 62321/2nd COV [111/25/C0YV), UV-Vis M. 2
alkaline extraction
Maote:
1. mgkg = ppm
2. N.D. = Not Datected (< MDL)
3. MOL = Mathod Detaction Limit
Flame Retardants
Test temis) nit Test Mathod (Reference) Result MODL
Sum of PEEs mgkg - N.D. -
Morebromoebiphe mgkg [EC 823z21/2nd COV (111/95/C0DV), GCMS D. 5
Dibromaobiphenyl mglkg EC g23212nd SOV (11185/C0V). GCMS M.D. g
Tribromobiphanyl mgdky IEC 62321/2nd COV (111/95/,CDV), GC-MS MN.D. 5
Tetrabromobiphenyl madko  IEC 82321/2nd COW (111/85/C0V). GO-MS M.D. 5
Pentabromobiphenyl makg (EC §2321/2nd COV (111/95/C0V), GCMS M.D. 5
Hexabromobipheryl makg IEC 82321/2nd COV (111/95/C0V), GC-MS M.D. 5
Heptabromobiphenyl mgkg EC 62321/2nd SOV (111/95/C0V), GC-MS M. 5
COctabromebipheanyl mgkg IEC 62321/2nd COV {(111/95C0V), GC-MS M.D. 5
Monabromobiphenyl moikg EC 62321/2nd GOV {111/85C0V), GC-MS3 M.D. ]
Decabromobiphany mgkg [EC 62321/2nd COV (111/95/,C0DV), GC-MS M.D. 5
Sum of PECEs mika - M.D. -
honobromodiphenyl athar mogig IEC 62321:2nd COV (111/85/C0V), GC-MS3 M.D. i
Dibromodip henyl ether mgkg [EC 82321/2nd COV (111/95/C0V), GC-MS M.D. 5
Tribromediphenyl ether mghkg IEC 82321/2nd COV (111/85C0V), GC-MS N.O. 5
Tetrabromodiphenyl ether mgkg IEC 82321/2nd COV (111,/95/C0DV), GC-MS M.D. 5
Pentabromodiphenyl ether mglkg EC 622z212nd COV (111/25/C0V). GT-MS M.D. 5
Hexabromodiphanyl ether makg EC 62321/2nd COV (111/95/CDV), GC-MS MO 5
Heptabromodiphenyl ether mokg IEC 82321/2nd GOV (111./95/C0V). GC-MS M.D. 5
Octabromedphanyl ethar mghkg EC §2321/2nd SOV (111/95/,C0V), GC-MS N.O. 5
MNonabromodiphenyl ether makg [EC 82321/2nd COV (111/95/C0DV), GC-MS M.D. 5
Decabromodipheny| ether ## madg  IEC §23212nd GOV (111/85/C0V). GO-MS M.D. 5

ﬂrk-imll:mlhIwndh:.-Ihlﬁw:wmu-dvllt':mlciﬂilwlblwi
B, Mh ] al Bl and jurfed

bl e o el ar ke a0

rhas e o elimed Tharaln ey he

ey | oo @pnnarance af this cooumsont ks unlowhul anc olfandesss may te presecuied dodhi filest exiont of e law,

Y

B v St Pari Ergptiouf e B ety Ciseltrnt Dot et Cama RACERFT | (B6-30) BR155S6 | [RG-0) BAR512

sel and areossibas a) st eomBreE_an %5 "
ur-lhmhlmrtumnﬁuﬁrmalhlm RGN
.._“.' By’ !n‘h‘i al Ihn Fiemss. et tﬁwmmlmﬂh ard wilhin hip imEs o Cllenls nelroclions, [aey Tho Company's ol resaoosiliicy |= %o s Clent =ad (s
it figrnmia parios o a iransechan dmm sxencidng sl e righis and 006SAE0NS Under Lhe MENEICEDN DSCUMAAIR, ARY UNANAONZEd aliemdon, forposy or

(N remets shown i ihi ined repart veles oy ta e seegplo 6] el . This Socunenl cannid ba rgeaeced exccal Inhll, wilhrst pilbor appeoval af s Cemgney

WANSnEgLCnm

i GoseR | [C-DEOEIIRTES | G-I ESNEIES @ sgeckiiaEesemon

e S | SE R SRR TR BRGNS R
|

MemBerolihe 363 Group (SG55A)
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Test Report No.: GZ0810146508/CHEM Date: OCT 17,2008  Pagedof 6

Mote:

1. mgkg = ppm
2. M.D. = Mot Detactad (< MDL})

3. MOL = Mathod Detection Limit

4. ## = The exemption of DecaBDE in polymeric application according 2005717/EC was overruled by the European
Cowrt of Justice by its decision of 01.04.2008. Subsaguently DecaBDE wil be includad in the sum of PECE after
01.07 2008

=" = Mot regulatad

mﬂw-:unlhImdhwlhthwmwﬂwlhﬂml':mﬂvﬂltlm EO Tl T R (L] w‘&i %
M 4 15 e AmBz Ean of Gabliby, rdomniflzation ged juriedicias mome delinsd fhrsln ltarh rnll‘ﬂ'tdl'ﬁll'ﬂaﬂt () ih &'ITDF!I £0n n

Andinge i |ha Fims Al 1'% indsronion ealy aed wilhin e lmEs ol Olenls nairclions, aey. Tho Company's sols resaonsilliy 15 o s Clent 2ad (s

dt bigpomin parios o a tansecton fmm exencidng ol ther righis and obbisakons undar Ihi WENBECENN OPCUMAdls, ARy Unamnonzad sliemion, fomony ar

TR | or Epnnarancs af this cocoment s unkwl ans oifardess may te presecuied do b Milesd exiant of e B,

sec g resls shewn i s sk repsr neler ondy 2 e semgln o) eled  This Socunsnl cannt b repsatsed axccpl Inkall, wilhou prlor appeoval ol v Camgney,

1| VS et Sertach Port G e B T Desekorin (Sbmprrtin Cama RINEFD) | (500 E215SE5 | BS-A0BIME1Y www.cnsqs.cain
| SE R -BHERTEERSEHER0E i G180 | (RC-PYPICRES | DE-INEONEIES @ gcchiiaiEess o
I

MemBerolihe 363 Group (SG55A)
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3GS

Test Report No.: GZ0810146508/CHEM Date: OCT 17,2008  Pagedof 6

ATTACHMENTS
Testing Flow Chart
1) Mame of the person who made measurement BEowen Chen
2) Name of the parson in charge of measuremant: Adams Yu
3) These samples weare dissalved totally by pre-conditioning method according to below flow chart
(Cré* tast method axcluded)

Sample Preparation

Sample Measurement

PBACd Hg G+
r ¥
Acid digestion with Aeid digestion with l. .L
microwaval hatolate microwaval hotplata Nonmstabic Matallic
material metenal
L r 5
Filtration Filtrafion s
Adding digestion EEv Soot test
I reagent P
L v ¥ ¥ Megative
Solution Residue Salution Heating to
S0~95"C for Boiling water
axtraction axtraction
v L # *
1) Alkali Fusion ! ICGP-OES e
Dry Ashing Filtration and Adding 1,5-
2 Acid to pH adjustment diphenylcamazids
dizzalve * for colar
Y development
DATA Adding 1,5- 1
diphenylcarbazide
ICP-DES/AAS far calar A red calar
dE\'ﬁIﬂmen’t indicates the
pragance of Gré', If
‘L necessary, confirm
Uv-Vis with L'v-\is.
DATA
¥ ¥
DATA | . DATA
L i s Ao e ikt b g oty £ s 7 (o Lo
relinc D pic s Andinge &l lha Gims ol e darwnlon ealy acd wilhin e loEs ol Clends inddrclions, Tany. Tho Commany's tois resaons@ilicy 1S 5o s Chent 2ad (w3
it b nmaf paries o3 mnsechan fmm sxncidns ol ther righis and 00LSaR0RS Under (he HRMEECEND OSCUMAAIS, ARY URAKMDNZ0) aiemilon, femony ar

{1 | BT EpOnarance of this cooomont 5 unlaw’ul and oifarders may te presecuied do Sho fullest wxion of S o,
prnsks shewm i his sk repard telerondy 2 the sesplo |af esled | This Socunsal cannt b regeatsad axcepl Inkall, wilhow prlor appeoval ol s Camgney,

R Pl o Pari gl erree B Ty Do v Seorhin Cama RAMBRS | (B6-200 B3 15525 | (RS-0 B20T5125 AN SRSgsCTm

Rt = e | SE SR -BRERTE ERSEHER10E B GAoaen | {AC0-B0) OERIGES | [IG-ED)I2E1ES @ cacchimiE@st on
I
Memoeroling SGE Group (SG5 5A4)
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Test Report No.: GZ0810146508/CHEM

Testing Flow Chart

1) Mame of the person who made measurement: Lina Tang
2) Mams of the parsen in charge of measuremant: Tina Zhaa

Cutting / Praparatan

v

Weigh Sample

PBBs f PEDEs

Sample solvent
exfracton

v

Concantration / Dilution
of Extracted solution

»

Filtration

I

GC-M5

DATA

Date: OCT 17,2008

il i pf ar v Rae s e usel and areossibes o

Mﬂm:mlh Iwni By Ihtﬂn:wm'ru-hr ilE GMHl Ccﬂﬁlwltl Sadizg,
& e nizll irfedirha sy meeme drlinad tharsln dey hr

PageSof 6

nr & Pk givesiman ilmﬁmm

af
pics Andinge &l Ihﬂ Fimas [ 1} tHquﬂlmﬂ and wiltiln e HeEs of Ollenl s nairoclions, ((aey. Tho Company's ol msponsiiliy |5 6o s Clent 2nd {hs
o parios 'ma mnsicton frm saencidng sl thes richis and oDlisamins under IJ|G HenEIcuny murmlx Any unasnonzad alesion, fomeny ar

(| BT Epnnarance of this cooomont i unlawiul and oifarders may to prosecuied do dhn fullest exionl of e
W st shewm i ihi ek repan 1eles oy o the seegplo |ah el This socunsal cannil ba repraieed axceq Infall, wihou pior appeoval af s Cemaney,

B v St Pari Ergptiouf e B ety Ciseltrnt Dot et Cama RACERFT | (B6-30) BR155S6 | [RG-0) BAR512 WA SRSgs.cam

i 0803 | (OC-BOj OEIIGES | IG-ID)RENEIES @ spcckimiEise ton

SE R -BHERTEERSEHER0E
I
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Test Report

No.: GZ0810146502/CHEM Data: OCT 17,2008 Page B of 8

Sample photo :

GZ0810146509/CHEM

Item NG:;: UBW B class
LOT NIz tXH080823] -2

SGS authenticate the photo on original report only

*** End of Repon *~

m.:m-:r-uhlmi nl I‘hll C-mmr-lr ils EEMII l:.‘mﬂmmrmmmwrwnr mUJ«'H"ﬂ aquaEl and ancessiths al g wee. g COmMEFmSs_anc_
=11 aed uriedrind wom s dilinsd thirsda Ray heidar of B decsimanl B sS@mnd that H‘malnlmlﬂrﬂim
Ly | lmﬂm ﬂlhn_ al |un|m[q|m|ll,|md-whhhn|-:nl Cllent s Ine raci Wamy. Tha = ' sEie llivy |5 it Gient and ik
di A¥genmis paries @ a iansichon fnm exerclEng ol thet rehis and bz undar LN HENRICLOR mﬂﬂlﬁ- Ay mm alleraion, Fomery of
Ay | ef appoarance of this documant |5 wnlaw’ul and olfard s may be proseculed do fho fulles! exlant f S law,
presis Shewn o i G a8k repsr e aniy 1o NG GEmEe |8 HEie] . | BIE DOCUNSNT CANNDE DS QeI 0Lcn s Breey infull, wihowe prior appeoal of isc Cempney.

Vi Pl Stk Pari Grarpioia ctoric b koo Deipre Dibeiarglin o G10BE3 1 (B5-20) E21E5356 © BE-2)G20T5125 LSS, CTn
BIAS: piosE | (AC-B8) APIIGIES f DE-ANADIEI0S & s chimiSige.con

S R - AT R ER SRR 0E
Memberolihe SGE Group (SGS5 3A)
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sﬂﬂﬁ% RN, ): CE/Z00E/G2638 B (Datal): 2008706718 HA#(Page): 1 of €
Test Report

HEMEST FNGERL T L LI DL L]
MINCHALI METAL INDUSTRY (0., LTD

TEFILES
11, PEl YUAN HOAD, CHUNG L1 CITY, TAIWAN

HTﬂﬂﬁiﬂﬁ#f’iﬂl, LRt ST (The following samples was/were submitted snd
ideatified hj’.l'nl behalf of the clieat ms)} ?

b B8 Sanple Doscriplion) 1 Ard
HePR(Siylal/ltam Nol) ) r C1100 (TEe)
-lﬁ'.'l*ﬁﬂisullple Receiving Data) «  JOORIDESD9

T8 i R M ( Toomt ing Purr ol ) ¢ -2008/05/09 TG 20087505/ 16

ﬁﬂ’*{Tbbl Huquuutcd} ] .f-i!'_ RuH=S 2003/95/EC .&.ﬂ-ﬁﬁﬂ%td\ (Tn sevardance with the RollS
Uirective 2002/95/EC, and ils amendmeni directives).

M HE(Tact Mathad) ¢ (1) $HIEC 62351/ 20d GOV (111/06/C0V) - Clause 9% 7%, HERESTR

FFaa AN g ®. / With reference to [EC 62321 /8nd CIW
{111/95/C0V) = Clause 8. Derernination of Cadmivn by [CP-AES.

(2} $AIEC 62221/ 20d OOV (1A05/CINY - Clause. 93, HSAKTTH
—ﬁ%#ﬁtﬁ‘ﬁ#&ﬂiﬂ}ﬁ:—i, f With reference to TEC 623231/20d CIW
(I11/95/CTV) - Clause 9. Derernination of Lead by ICP-AES.

(3) $2ITC 62321/2nd OOV (111/05/COV) - Clauee 743, MEAKSTH
BT xR imes¥. 5 Witk referenes 1o TEC G221 720d CIV
(I11/95/CDV - Classe 7. Neteraination of Mercury by [CP-AES.

(4) S1#rERH T 28N, SHIEC 62321/2nd LY (111/95/C0F) - Aonex B
e, MSpor test ¢ boiling water extraction?r kb5 &4
J With reference Lo IEC B2321/%nd OTW {111/795/CTW) - Annex B.
Determination of lHaxavalent Chremius tor meiallic samples by Spot
leal { boiling suler cxlroction Method.

(5) BAIEC 62321/ 30d OOV (T11705/CI0) - Annex AN E:, Wi ESFH#A T
WA F My A S8, [/ Fith reforence (o TEC 623207 8nd
T (111795 °CEY) - Annex A. Determination of PEH and PEDE by GUANS .

ﬁ-ﬂ”;{:{'&li Besults) 5 H_E,-I‘ -'E (Please refer to next pagu}l.

Bl (Conclusion) ¢ ERES S S AR, F A0 05/ A RER SR E
(Based on the perfermed tesia on submitied spmples, the test resulis are
compliant with the limits of RallS Directive 2002/95/BC and its
subsequent amendmenial.

Chenyu Kung Manager
Signed for and on of

SGS TAIWAN LTD,

Chemical Laboratory — Talpei

The cartant of this POF file @ in sccordance with the criginal issued rapects for redenance anly, This Test Repon eannct be reproducen, excepl in full,
withwout price writien pesmesson of the Company. Ay unauthorsd aleratice, fargery o falalfication of the content or appoarance of e Epon & unlastul and
Aandiarn mery bie prosecutid (o B Fulmt et of fa law,
SOE TR LIMTED | MO, 1281, W Fisad, Wiy inousis Zone. Teps: 2aurty, Tatean
1B 00 23 2ARR AT W ngE omm b
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gk
Test Report

(Mo, ): CEA2008/52634

B (Date): Z008/05/16

WH(Paped: ¢ of 6

FHHER CERGHRLT ERIEEEE IRAREE
MINCHALT METAT. THTAISTRY C0., LTD
L 1G
11, PEI TUAN ROAD. CHUNG LI CITY, TAIwax
ME R (Test Results) WE(Uait): apiky

WA MEY BoHE

Method MR
{Test liens) (Refer tu) {Limit})

$& J Caduium (Cd) {1} nn
&% ! Lesd (I'b} (2} 100
# | Moreury (Hg) 1) 1040
FoR4E ¢ Mewavalen! Chrowiom Ce(VI) by [y Nopalive San Note 5§ [
Spol Lesl S bailing water axtraction
FAWEMS / Sum of PHBs n.d. - 10010
—AWE Munuhromobi pheny | neds 5
=RMEE / Dibromehiphenyl n.d. 5 i
ZRWE / Tribromohiphenyl n.the b
TRME S Tercabroniuhiphenyl n.d. H =
ERME / Pentabromabipheny] n.od, i =
ZEMWE / Hewabrocobiphenyl n.d §
LMW E / Heptabramehiphenyl n.d. § =
J\Jﬂm#‘. ! Uc!zhrn:nhiphnufl n.d. 5 =
MBME [/ Konabronobiphenyl nad. 5 =
+}:Q-*§- ! ncrn.'.hlunnlri-pi-.u_-;:]-'l_ n.4d: = B
FAMEMER (—E£A4R) / Sun of ol = 1ndgn
PRDER (Mono o Nona) (Note &) {6}
—EMER / Wonuhromodiphenyl ether g -] 5
SRBERE J Dibronodipheny] ether . i} =
ERBEM / Tribresadiphenyl ether faida 5
EEMERL / Teirabrosodiphenyl elher n.d. b .
ARBEE  Pentabrosodipheny! ethes [ b =
BB A [/ Hexabromodiphenyl ether n.d. 5 :
A EM [ Noplubrooodiphenyl elber f.d. 5 =
/\f&#iﬂ Fa E}ctﬂhrnmuéip'lmn?'l arthar noal. 5
ARBEER / Nonsbromodiphenyl ether n.d. 5 =
FRMWEL / Docabcoeodipheayl ether n.d. 5 -
ShaMuakf (—E+%) 7 Sum of e, -
PBOEs {Mono to Deca)

The content of this POF file & in accordanca with the onginal issusd repons for edamence only. This Tast Report cannot be neproduced, axcepd in full,
withoil price wiillen permssan of the Company, Any uauhanzed ateaton forpery or falsfication of the corrtert of appadeance of s rapart is unlasful and
b prasecuted o thi fulesd axteot of e i,
EGE TAMAM LIWTED | MiC £38-1, Wi beung Romd, Wiy nousingl Zome, Teps counly, Teiean,
N ) SIOHIGNE (RSN PANRAIAT  mwew B OO
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— e

m ﬂﬁ% SR {No. ): CE/ZOUE/G263Y
Test Report

AN ERIEEHF RS A

MINCHALT METAL INDUSTRY (0., LTD

o 98 W Ak ] 3801 8E

11, PEI YUAN ROAL, CHUNG L1 CITY, TAIWAN

M s (TAST PART DRESCRIPTION):
¥, L i SeSE SN (RED-COPIER COLORED METAL)

fdilNote)
1. mglkg = rpe
1. n.d. = Not Devecced (Hprds)
3, ML = Method Detection Limit (F2EA®ERE)

H¥gllate): 2008/05/18 TH(Fage): 3 of 6

G MRS 10 H1AE B e 005/ TIT/EC  HEE 002/ 05/ E0M B o i 1B AR B G AT R

frba e a s A . (According to B0O5/T17/BC DecallE is exenpt.)

h. 5|:l1uL"lc~=qr
Hepative = Absence of Cri¥1) coating / surface I.|yl-r{:“.*#ﬁﬂ]3’tﬂ;*:-ftﬂl.
Positive = ['rasence of CelVl) coating / surface laver( S8 8 {g#| | HiE):

The tosted sample should be furcher verified by bhoiling-water-sxtiraction methed if Lhe

spul eyl pesull ecannot be eonfirsed.

o i 0, Hm.i‘r‘fﬂhuili.:lg-'l'u.ti.'r'i'lﬂ'lli'rill'lﬂﬂf*!_‘ﬁwﬂl
NMoilinp-water=extract ion:

Hegative = Absence of Cri{¥1) coating # sorface laynr{ﬁ.&*fﬂiﬂﬁ!‘lﬁ:mﬁﬂ.
Posttive = Uresence of Cri¥1) coating / surface laver( S50 f* (800 5] 0885 ):

the detected comcentration le hoiling-water-extraction salation is equal or

grealer than 0,02 ngfkg wich 50 en’ sanple surface area.

ﬁmfﬁi&aﬁl.ﬂ-ﬂ mp kg with 30 I.:|I! (eanple surface areal

i ® = Pasleive Todicotes the prosence of Co(V1) oo the tesied areas and repulf be regarded

as not cemply wich MeHS reguirvemest. (leeitivefooii| Ml <R 8 TGRS E)

Nogalive imdicatles the absence of CodVI) on the ledled srous wed result le regarded

o conply with ReliS requirenent. (Negativefodiel bR 780 0T SRobis® &)
Po f=7 5 Not Hegulnted (#AL4%4E)

The eectant of S POF fls it (0 acccsdancs with tha angiral lssusd mparts far refasance anly. This Test Repedt cannol bo mopocussd], escepd in full
wilioul piioe wiithen pormission of e Company. Any unautherized alterafion, fargary or faksification of the conien? or oppesrunos of this ropart i Uniaead and

affendars may be prosecs g o the Tullesd ool of this e
G5 TAIWGN LIMITED | B0, 1281, Wi KUng Rioes, Wbl ndesrisl Zooe, Teps sounty, Taler
AMRRA-3) J20BGI0 KEA6-2] ZI0G-3ZTT  wenw agm 0om W
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I
Test Report

M (No. ) CES2008/52638 A#(Datel: Z00BOG/1E HH¥(Pagel: 4 of 6

EfMER T ERE MRS . ' s IR AER AR
MINCHALL METAL INDUSTRY 0., 17D o b
AV AT G
rRTLESR [ VELiog0a319) p
11, DEL YUAY ROAD, CHUNG LI CITY, TATWAN 5\ E _a_‘ﬁ_-.gﬁu%l."‘f}

1) MG T A 288 - R LR 88 - ( AR A0H )/ These samples were

dissolved totally by pre-conditioning method according to below flow chart. ( Cr™ test methad excluded )
2) EBEAH : B4/ Name of the person who made measurement: Climbgreat Yang
3) WK R & AR | Name of the parssn in charge of measurement: Troy Chang

[ W - f s / Cutting - Prepa:at'm—I

| | 4 s FF ( Sample Messurement f

5 P i Cd

fHg &S G
L4 r

e il A Add
appropnate amourt of

SR AR 0 AR 1
L4 F M) | Acd digeation by suabla

0 B o, R o A S
Microwave digestion with

acid depended on diffarent sample
muatarial {as below table)

¥

HMOywHCEHF

dhgestion reagant

'

i & ! Filtration

!

e W ok o LR

{E# R, / Heatio

l aporopnate

| ik (Resdue | | temnarature to extract

(e | : ;

T Aol Fask
LSOn s B0 E 3 f
2 B | Sl gt
HC| 1o diesolve L s

| AMBEERET @EAIHA /ICPAES

'

HaAtd / Sample Mataral iifs e 48 | Digestion Acid per H BAIAS, Add
W, m A T, WE, BEL ER® Rk dipheryi-corbakie for
Stesl, copper, aluminum, solder Agui regis, HNG, HOHL HF, HO; ol
s/ Glass S, & BRL T HNGHE
&, o e W Eok I Aquaregls *
| Gold, patinum, paladium, ceramic [ ewArmran
Ve 10, o EMEAAL
B / Plastc shsd, @ fok, mm. dm o 540 nm AR S
Ha80u, Halh, HNOy, HCI maasure the
Tt | Others A EMBREL LM SRSBNCe BE 40:Pm
Any acid to total digestion by WS

The: conent of Tis FOF e (s 0 Bocooganos with the afginel (ssued repans far ratemnce only This Tast Report cannol be reproduced, sxcepd in ful,
without price writhen peemissicn of the Company, sny unauthcrized aitecaton, fargary of faltifcation of T conberr o appadrarce of this repan b unlswhd and

offenders may be 50 thes fullest mocnt of the faw
S0 TANAN LIMITED | R0 1387 Waa Kung Aned, Woky indusrial Zone, Tepesd courry, Talean
i J A R TR0 T wew sge sain b
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SGS

A 5

Test Report

EAIR IR SR g 0E g TN

BERE(N0. }: CE/20048/52638

MINCHALT METAL INDUSTEY CO., LTD

kil AR RE

11, PEI YUAN BROAD, CHING LI CITY. TAIWAN

Al iDate)h: ZO0B/06/LE

H®{Pugo): 5 of &

FAMEI S AWM AR S iRA R / PBB/PBDE analytical FLOW CHART

1) ®EA R - HME / Name of the person who made measurement: Roman Waong
2] W& F A sagdyr | Name of the person in charge of measurement: Shirjyh Chen

Fkin| AL [ First testing process
WAL Hed2iE | Optional screen process ...
MAALA [ Confirmation process - . — »

%

Sampla /' #.5

'

Sampile pretreatment | # % a 8T

LE R LA LR R AR R R RAERARNENEN]

Secreen analysis | @547

IIIIIIIIII.IIII.‘I.I!Il.llllllil.l
L

Sample extraction 5 E ¥/
Soxhlet method & 5 5 Bk

T
b J

Concentrate/Diluie Extracted solution
BRI

T
¥

Filter / £ a4

¥

Analysis by GCMS /
LA RAT W A

¥
s il R

The gonient of this POF fie |3 in accordance win e criginal isawed reparis far refarerce only. This Test Report cannct be reproduced. except in full
withewd price wiben permission of the Comoay, Any urauthorzed anecatan, fongary or fastcation of the content or sopesrance of this repord is uriawh s

affercers may bs
ERE TAIWAN | MITED

0t Mullesd eatant of [ Law

NG 1381, VW1 Hung Roed, Wity noastsl Zone, Talse) oy, Tawen
AEBE-F) I20GAEIE RBAB 1) DI0H BT www 3ge cordhet

I
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Lk
Test Report

LEMERzEmEY R A

MINCHAL] METAL INTESTRY OO, . LTD

G LR

11, PEL YUAN RDAD. CHUNG LI CTITY. TAIWAK

WMo, ) CE/2008/52678 BM(Dace): 2008/05/16  HR(Pagel: 6 of &

OHERE -

The content af this POF fie [s in accondance with $ha celgral isetad s for refersnce anly. This Tasl Hepot cannct bs reanduces, secept in ful,

ethcadl pricrr writhen PaMMisson of #10 Company Any unauthodzad sheration. Yorgery or falgMcaton of the contont or spperaNee of this report is unlawdul srd
affarsdems masy be prosecutgd to e fulest cdent of the L.

EGE TARVAN LINFTEE | M0 1381, ¥ Mung Ruad, Wik redseiel Zoos. Teos ooy, Teesn

JARA-7) IOENE0W AEE-2) 2300 1057 B S
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R A E
Test Report

WRERIERNARE 3 RO R
SOLNET METAL INDUSTRY CO., LTD.

& L SR AE T AL R 38834505
NO. 9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN

$AG(No.) : CE/2008/B2273A EM(Date) : 2008/11/17 A #(Page) : 1 of 11

ATHRABE LA TP, BGETPPFHEETP BT T (The following samples was/were submitted and
identified by/on behalf of the client as) :

& %% (Sanple Description) : fB4%494) (LEAD-FREE SOLDER)

AR (Style/Ttem No.) : S240% il A £ %A (Sn 95-Sb 5) BALEHEFE R

itk B ) (Sample Receiving Date) : 2008/10/28 AND 2008/11/10

I M (Testing Period) : 2008/10/28 TO 2008/11/04 AND 2008/11/10 TO 2008/11/17

i@jﬁﬁ*(Test Results) : ﬁﬁ'ﬁ,‘F-—ﬁ (Please refer to next pages).

434 (Conclusion) s AREEP RIS, 45 45 R~ STE - BRI R 2L KA AR K

R ARHS(2002/95/EC) R A F w454 28K (Based on the performed
tests on submitted samples, the test results of Cadmium, Lead,
Mercury, Hexavalent Chromium Cr(VI), PBBs and PBDEs are compliant with
the limits of RoHS Directive 2002/95/EC and its subsequent

amendments) .

* JLfrd s & AF CE/2008/A6281 & CE/2008/B2273 Z gt *
(This report is combined with CE/2008/A6281 and CE/2008/B2273)

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless ctherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior wrtten permission of
the Company Fi:7E B HEREE » 484 RIS 2R 8 W - F @G RELL T BEEFE « T -

This Test Report is issued by the Company under its General Conditions of Serdce printed overleaf or available on request and accessible at
http fiwww sgs comfterms and conditions htm.  Altention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any.  The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law

SGS Taiwan Ltd. No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / &4k 71 3% T 5005 73258
t (886-2) 2299-3939 f (886-2) 2299-3237 www. tw.sgs.com

| Member of the SGS Group
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R AIRE
Test Report

%A (No.) : CE/2008/B2273A B ¥j(Date) : 2008/11/17 TH#(Page) : 2 of 11

708 R T F A PR 8] {0 TR0 B
SOLNET METAL INDUSTRY CO., LTD.
G I B5 3 3 AL AR FE 83405k
NO. 9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN
MK R (Test Results)
B A2 (PART NAME) NO.1 : ARG A BH (SILVER COLORED METAL WIRE (CE/2008/A6281))
i8] 3 9842 (PART NAME) NO.2 : 4R& 4B (SILVER COLORED METAL WIRE (CE/2008/B2273))
Sp gk o =R
234 %42 937 % ﬁ&’*rfgl #% Result) | MM
(Test Items) (Unit) (Method) (ML) (Limit)
NO.1 NO.2
4% / Cadmium (Cd) mg/kg |4 #1EC 62321/2nd CDV 2 n.d. --- 100

(111/95/CoV) 2%, A ERIBEER
B4R 3R (ICP-AES) #3043
4. / With reference to IEC
62321/2nd CDV (111/95/CDV).
Determination of Cadmium by ICP-
AES.

4% / Lead (Pb) mg/kg |4#1EC 62321/2nd CDV 2 --- 286 1000
(111/95/CDV) 73, ASEIRATIE
BT 4K (1CP-AES) #rinl4s
4. / With reference to IEC
62321/2nd CDV (111/95/CDV).
Determination of Lead by ICP-
AES.

& / Mercury (Hg) mg/kg |%#1EC 62321/2nd CDV 2 n.d. --- 1000
(111/95/COV) F 3, Al B EIg&FHE
BT g4 R (ICP-AES) 4Rtk
4. / With reference to IEC
62321/2nd CDV (111/95/CDV).
Determination of Mercury by ICP-

AES.
7‘11‘35& / Hexavalent Chromium % H?j’@‘)ﬁﬁ'ﬁz_ﬁ&’:, .‘g‘-ﬁ_}"IEC 0.02mg/kg | Negative _— i
Cr(VI) by Spot test / boiling 62321/2nd CDV (111/95/CDV)# &4k | with 50
water extraction A, HlSpot test / boiling water em’
extraction? Ml <M 4%, / surface
With reference to IEC 62321/2nd area

CDV (111/95/CDV). Determination
of Hexavalent Chromium for

metallic samples by Spot test /
boiling water extraction Method.

(See Note 5)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company.fik3k B HEREE » (L8 & RS SR AN - TS FEELT@EIFT » Taairas -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
hitp:/iwww sas comfterms_and_conditions. htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client's instructions, if any.  The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law

SGS Taiwan Ltd. Mo. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / #5110 T80 T S0 TR 4%
t (886-2) 2299-3939 f (886-2) 2299-3237 www tw.sgs.com

I Member of the SGS Group
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R AL
Test Report

$EAE(No.) : CE/2008/B2273A B (Date) : 2008/11/17 HK(Page) : 3 of 11
g

IR A T E A A TR ) LT TR TR
SOLNET METAL INDUSTRY CO., LTD.
G LRI AE T AL R IE834595R
NO. 9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN
#HAR $z R 3 TERM| g (Resurt) [ mat
(Test Items) (Unit) (Method) *(i;[if' (Limit)
NO.1 NO.2
P REHFEE / Perfluorooctane mg/kg |%#US EPA 3540C: 19967 3, WAk 10 n.d. - =
sulfonates (PFOS) 108 A7 S AR ) 2 B R R A
PFOS — Acid ¥. / With reference to US EPA
PFOS — Metal Salt 3540C: 1996 method for PFOS
PFOS — Amide Content. Analysis was performed
R FER(4%) / PFOA mg/kg |$#US EPA 3540C: 19967 ik, Ak 10 n.d. --- -
18 8 AT SR AR o R (48) A

. / With reference to US EPA
3540C: 1996 method for PFOA

Content. Analysis was performed

B # / Halogen --- | 4-3*BS EN 14582:2007, wL&F BT - - --- ---
WmAMR, K, &, #E&FE. / Vith
reference to BS EN 14582:2007.
Analysis was performed by IC
method for FF, Cl, Br, I content.

B % () / Halogen-Fluorine (F) mg/kg |4-F4BS EN 14582:2007, #A&:F Bt 50 n.d. - -
(CAS No.: 014762-94-8) BT REFE. / With reference
to BS EN 14582:2007. Analysis
was performed by IC method for
Fluorine content.

& # (#) / Halogen-Chlorine (Cl1) mg/kg |4#BS EN 14582:2007, vA&F Bt 50 n.d. -—- -
(CAS No.: 022537-15-1) WA 5¥. / With reference
to BS EN 14582:2007. Analysis
was performed by IC method for
Chlorine content.

B # (&) / Halogen-Bromine (Br) mg/kg |%#BS EN 14582:2007, wA&EF & AT 50 n.d. -—- -
(CAS No.: 010097-32-2) Btk 4sE. / With reference
to BS EN 14582:2007. Analysis
was performed by IC method for

Bromine content.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company.f&3f S &I « (L8 S REE REAN - FEERESRLTBET TSR

This Test Report is issued by the Company under its General Conditions of Servce printed overleaf or available on request and accessible at
hitp:/fwww.sgs.comfterms _and_conditions. him. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any  The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law

SGS Taiwan Ltd. No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / 5. % TS0 TREsa R
t (886-2) 2299-3939 f (886-2) 2299-3237 www.tw.5gs com

I Member of the SGS Group
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U
Test Report

¥R AR T ERGA TRR O R L AR
SOLNET METAL INDUSTRY CO., LTD.

& LS5 AT A AL AR 88345058

NO. 9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN

A5 (No.) : CE/2008/B2273A HHj(Date) : 2008/11/17 HA#(Page) : 4 of 11

g R
A L Ry 3k ety FE WENISY Y
(Test Items) (Unit) (Method) (MDL) (Limit)
NO.1 NO.2
B 4% (#L) / Halogen-lodine (I) mg/kg |%#BS EN 14582:2007, A48T RAT 50 n.d. --- -
(CAS No.: 014362-44-8) o drae 4. / With reference
to BS EN 14582:2007. Analysis
was performed by IC method for
lTodine content.
%L X efo / Sum of PBBs - n.d. --- 1000
—ikB 3K / Monobromobiphenyl 5 n.d. -— -
&% / Dibromobiphenyl 5 n.d. -—— -
ZiRBER / Tribromobiphenyl 5 n.d. === =
usi- 3 i 3 Tetrabromobiphenyl 5 n.d. m—— -
FiRWEE / Pentabromobiphenyl 5 n.d -—- -
FBREE / Hexabromobiphenyl 5 n.d. e -
LR / Heptabromobiphenyl 5 n.d. --- -
AR / Octabromobiphenyl %% 1EC 62321/2nd CDV 5 n.d. -— -
R / Nonabromobiphenyl (111/95/CDOV) 7 7%, A RARKHR/ 5 n.d. i =
iR BE3 / Decabromobiphenyl 5 gg)gfi?lH:;f%ﬁﬁ#n%‘%?ff&i% 5 n.d. === =
m, " i1 reference (o] .
SRUEMNE | S of PEDE. 4= 62321/2nd CDV (111/95/CDV). = Rach J == Locd
~RILERE 7 Bonohrinudiphatipl Bthes Determination of PBB and PBDE by & n.d. - N
L ¥ & / Dibromodiphenyl ether GC/NS. 5 e . -
ZRBE AL / Tribromodiphenyl ether 5 e d. i -
v KA / Tetrabromodiphenyl ether 5 nads — -
FiLBEAE / Pentabromodiphenyl ether 5 n.d. i -
BB / Hexabromodiphenyl ether 5 S L= n
LB sk / Heptabromodiphenyl ether 5 n.d. -— -
ARBEARE / Octabromodiphenyl ether 5 1 — -
L BE A / Nonabromodiphenyl ether 5 n.d. S =
+ LB X8k / Decabromodiphenyl ether 5 n.d m—— -

Unless otherwise stated the results shown in this test report refer only to the s.arnple(s) tested Thls test repcrt cannot be reproduced, except in full, without prior written pemmission of
the Company &35 R+ & is RIS ML AN - F8E AIMEIFE Uk

This Test Report is issued by the Company under its General Conditions of enice printed overleaf or available on request and accessible at
hitp:/www. sqgs.comfterms and conditions him. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, ifany. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law

[}

SGS Taiwan Ltd. Mo. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipel County, Taiwan / &bl T T 208 FHERG - 9%E
t (886-2) 2299-3939 f (886-2) 2299-3237 Www.tw.SgSs com

I Member of the SGS Group
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BRI E
Test Report

W e TE RN A RE 8 | OO M
SOLNET METAL INDUSTRY CO., LTD.

& 3L B8 37 5 AL Ak 2834508
NO. 9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN

$AE(No.) : CE/2008/B2273A B M (Date) : 2008/11/17 H$(Page) : 5 of 11

fiizE(Note) :
1. mg/kg = ppms O0.1wt% = 1000ppm
n.d. = Not Detected (F#xih)
MDL = Method Detection Limit (77 3Af 845 RA4)
"-" = Not Regulated (S#LA&AH)
Spot-test:
Negative = Absence of Cr(VI) coating / surface layer (458 P00 F %5 {H44),
Positive = Presence of Cr(VI) coating / surface layer (358 P8R 5] S1R45);

The tested sample should be further verified by boiling-water-extraction method if the

L IIC - FL R o

spot test result cannot be confirmed.
(3500 8 B k8 300, 5H’Iﬁﬁgﬁzq¥§t§lboi]ing—waler—extraclionﬁﬁ’]ﬁ?ﬁ‘i&i&-—-#ﬁﬁﬂ)
Boiling-water-extraction:
Negative = Absence of Cr(VI) coating / surface layer (458 T 100 F 5|5 {844),
Positive = Presence of Cr(VI) coating / surface layer (3R 1018 %]5{F45):
the detected concentration in boiling-water-extraction solution is equal or
greater than 0.02 mg/kg with 50 cn’ sample surface area.
VIR EE=0.02 ng/kg with 50 em® (sample surface area)
6. # = Positive indicates the presence of Cr(VI) on the tested areas and result be regarded
as not comply with RoHS requirement. (Positivef il B2 AT T 4 RoHSE L)
Negative indicates the absence of Cr(VI) on the tested areas and

7. "---" = Not Conducted (A&if|*AH)
8. **= Qualitative analysis (No Unit) M4 (EB(Z)

PFOS%-# ff i (Reference Information) : 3§4 2006/122/EC (Directive 2006/122/EC)
(1) 3540 H T 854 455 L qk B A4 odh | BB k5 F 8 U8 A B RH40.005%.

(May not be placed on the market or used as a substance or constituent of preparations in a

concentration equal to or higher than 0.005 % by mass.)

(2) %A H AT BT 35 6% X oo XL th; E B4 LB LA PROSIE 4B &4 L B i tw sl L3t
PFOSE B R FAEKRA0.1%, MW S XL XM, JoRPFOSER XWH 4B FAR KM ug/n’.
(May not be placed on the market in semi-finished products or articles, or parts thereof, if the
concentration of PFOS is equal to or higher than 0.1 % by mass calculated with reference to the

mass of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other

coated materials, if the amount of PFOS is equal to or higher than l|_1g,/m2 of the coated material.)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company i3k SHIRNT » P SEREIERIARLAN  FE S REE LT BEET - T TN

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
hitp://www sgs comitenrms _and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd. Mo, 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / &t 85 F8 T S5 FHM 48
t (886-2) 2299-3939 f (886-2) 2299-3237 www. tw, sgs.com

I Member of the SGS Group
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R A5

Test Report

IR e T E R A TR 8]
SOLNET METAL INDUSTRY CO., LTD.
& 3L 8537 3 T AL AR 35834595

NO. 9, LANE 83, HWA CHENG RD.,

A5 (No.) : CE/2008/B2273A H | (Date) : 2008/11/17 @ #(Page) : 6 of 11

HSIN CHUANG, TAIPEI HSIEN, TAIWAN

1) AR T 0 AZ2 B 2454k » B T ELIEMR - (SFBM Ry ERs) /These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr™ test method excluded )
2) MR AH : #81% / Name of the person who made measurement: Climbgreat Yang
3) mF A A k&S / Name of the person in charge of measurement: Troy Chang

| W4~ WMiES / Cutting » Preparation

v

| i en FF / Sample Measurement I

42 Pb ~ 43 Cd & Hg *fiés crt
v v v
RAE T Bl AR St A T oA 0 B AT sl /o /R ER o LI AL S Hhoili b4k 1 Add
k(4= F 477 =) / Acid digestion by suitable Microwave digestion with appropriate amount of

acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) l
* v ; q ) —
— 3% / Filtration T Ak R AT
{33 [ Heat to
— - appropriate
v | %4 /Residue | temperature to extract
‘ 7 / Solution | !
"R ‘
al Fusion AR EARS
v 2) ggﬁg z?séolve Cool, filter digestate
through filter

| 536 & SR T 5091 K /ICP-AES

v

#2449 / Sample Material ;v 7246 34 / Digestion Acid fe Ak & @ B 6 /Add
i, 48, 4B, 194/ Eok, aigk, WAk, QAR HHRK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Agqua regia, HNO3z, HCI, HF, H20> color development
#3% | Glass wi#k, S8 / HNOs/HF
&, 44, fe, ME / F sk /Aqua regia v
Gold, platinum, palladium, ceramic B SR T L 3
4% [ Silver #ifE [ HNOs 1o B SR
#E [ Plastic shEg, WAk, aiek, @ak / 540 nm sy w84 E |

H2504, H202, HNO3, HCI measure the
4, [ Others I NALTEE B R AEE | absorbance at 540 nm
Any acid to total digestion by UV-VIS

Unless otherwise stated the resuits shown in this te.sl report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company.frIE R H1REE « R &S RN SRS A T « £k R LA TBEIF » TH&aMeE -

This Test Report is issued by the Ccmpany under its General Condiions of Sendce printed overleafl or available on request and accessible at
http://www sgs comiterms and_conditions htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any heider of this Test Report is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any.  The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / 508 FL8E T 38 fUEsa 248
t (886-2) 2299-3939 f (886-2) 2299-3237 www.tw.Sgs.com

SGS Taiwan Ltd.

I Member of the SGS Group
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Test Report

W AR T E N A TR ] T
SOLNET METAL INDUSTRY CO., LTD.

& LB A7 BE T AL AR 388345 05%

NO. 9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN

A5 (No.) : CE/2008/B2273A H #(Date) : 2008/11/17 TH#(Page) : 7 of 11

% &M X/ % %% X8k 447742 E / PBB/PBDE analytical FLOW CHART

1) BAAH : §5# / Name of the person who made measurement: Roman Wong
2) @ AT A : B3r% / Name of the person in charge of measurement: Shinjyh Chen

#RHAZH [ First testing process ——
B RAZ A [ Optional screen process s
#eAA42 K / Confirmation process =« = »

Sample /
v

Sample pretreatment / #5775 52

Screen analysis / #1 &% 494

]
.
]
]
-.IIIIIIIIIIIIIII‘IIIIIIIIIIIIIIIII

o

Sample extraction #k 5% 3 J/
Soxhlet method 4 & %

T
v

Concentrate/Dilute Extracted solution
B R K I A

T
) 4

Filter / ZE i @ik

v

Analysis by GC/MS /
R AT H B AT

v
Issue Report 47482

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company fi3E S HIRHA » K SEREHAF LAY - TS REF LT BEIFE « TN -

This Test Report is issued by the Company under its General Conditions of Senice printed overleaf or available on request and accessible at
hitp:/www sgs comfterms and conditions. htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd. No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / 51005 7188 T 250 7R3 308
t(886-2) 2299-3939 f (886-2) 2299-3237 www._tw.sgs.com

I Member of the SGS Group
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AR L
Test Report

R eI ERGARR S
SOLNET METAL INDUSTRY CO., LTD.

& LS I AL F AL AR P83 4508k
NO. 9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN

$E#5(No.) : CE/2008/B2273A EH(Date) : 2008/11/17 T (Page) : 8 of 11

B E 9472 % / Analytical flow chart of halogen content

1) WX AH : M5 / Name of the person who made measurement: Alan Chen
2) @ A7 A - Ik / Name of the person in charge of measurement: Troy Chang

LA R 5/
Sample pretreatment/separation

!

HERFHRSEARLE P /
Weighting and putting sample in cell

!

AR S5 T i
Oxygen Bomb Combustion / Absorption

!

HIFEE EMA /
Dilution to fixed volume

!

HeF 0% Atk A
Analysis was performed by IC

Unless otherwise stated the results shown in this test report refer only to the sarnple(s) tested. This test report cannot be reproduced, except in full, without prior written permission of

the Company fifFE S TiREA » LB EH RSB SAN - TG FSEELTBEFT » T o8l e -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or awvailable on
hittp:fwww.sgs comterns _and_conditions htm.  Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is

advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any.  The Company's sole

responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any

unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

request and accessible at

SGS Taiwan Ltd. No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / &8 88 1 8 T SEE TR 4¢
t (886-2) 2299-3939 f (886-2) 2299-3237 www.tw.sgs.com

I Member of the SGS Group
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Test Report

R IERGARR S LT R
SOLNET METAL INDUSTRY CO., LTD.

G L IR A7 E AL AR EE 8345980
NO. 9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN

2 RFE(5%) 2 RFERRBE AT RAZE /
Analytical flow chart of PFOA/PFOS content

1) #AAEH : H 5% [ Name of the person who made measurement: Carrie Liu
2) @ EFA 3% [ Name of the person in charge of measurement: Shinjyh Chen

$EAH(No.) : CE/2008/B2273A B M(Date) : 2008/11/17 H #(Page) : 9 of 11

b AR IE /

Sample pretreatment

l

o X EREER
(%-# 7 7 US EPA 3540C) /
Sample extraction by Soxhlet extraction
(Reference method US EPA 3540C)

l

IR MRS |

Concentrate/Dilute Extracted solution

4

VA AR R AT H SR AT IR/
Analysis was performed by LC/MS

$#4% / Data

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company i3k S HIRME » ML RS IR LAN - EEEREELTWEmIFD - T 50N .
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at

hitp:/fwww. sgs com/tenns_and_conditions. htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd. No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / L8 718 T R T8
t (886-2) 2299-3939 f (886-2) 2299-3237 www. tw, sgs.com

I Member of the SGS Group
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R A 3R
Test Report

IR AR T E R A TR 8] 00O
SOLNET METAL INDUSTRY CO., LTD.

& AL SR 37 35 AT AL AR 558345088
NO. 9, LANE 83, HWA CHENG RD., HSIN CHUANG, TAIPEI HSIEN, TAIWAN
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